
Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com  

 

 

 

 

 

 

 

 

 

 
 

 

 

  MID-MOUNT ADAPTER  

   

 

POLARIS 

RZR PRO XP 
 

 

Code 03.12000   

   

 
 
 
 
 
 
 
 
 

Keep this manual for future reference! 
 
 

If you need any spare parts, please send this packaging data to your local dealer or to Iron Baltic

 sales@ironbaltic.com 

 

Version    12112023 

code.ironbaltic.com/u/8VI3gGNT 

DOWNLOAD MULTILINGUAL 
USER MANUAL 

mailto:sales@ironbaltic.com
http://www.ironbaltic.com/
mailto:sales@ironbaltic.com


03.12000 Mid-mount adapter Polaris RZR PRO XP  

SPECIFICATION 
 

Pos. Description Code Amount 

1 Plow adapter 03.12001K 1 

2 Rear installation bracket 03.12002K 1 

3 Front installation bracket 03.12004 2 

4 Bush  05.7102 2 

5 Dished washer 14.503 1 

6 Pin 10x40 mm 14.003 2 

7 Locking pin 2 mm OT.07.01.010 2 

8 Bolt M8x16 DIN933 OT.02.02.170 3 

9 Bolt M8x25 DIN933 OT.02.02.190 2 

10 Bolt M8x30 DIN933 OT.02.02.200 2 

11 Washer Ø8/20 SFS3738 OT.04.03.030 4 

 

 

 

 

 

 

  



Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com  

 
 
 
 

 

 

 

 

 

 

 

 

11

3

2

10

11

7

6

1

8

8

5

9

4

mailto:sales@ironbaltic.com
http://www.ironbaltic.com/


03.12000 Mid-mount adapter Polaris RZR PRO XP  

FITTING INSTRUCTIONS 
 

 

    Step 1  Remove front A-arms rear fastening nuts and original skid plate or if installing

   with Iron Baltic skid plate, remove skid plate front and middle part. 
 

  
 

    Step 2  Install rear installation bracket (Pos.2).      

   For fastening use M8x16 bolt (Pos.8) and washer (Pos.5). 
 

 
 

  



Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com  

 

    Step 3  Install front installation brackets (Pos.3).      

   For fastening use removed A-arm nuts (see step 1). 
 

  
 

    Step 4  Reinstall original skid plate or Iron Baltic skid plate front and middle part 

   (without two front and middle part connecting plates) 
 

  
 

 
 

mailto:sales@ironbaltic.com
http://www.ironbaltic.com/


03.12000 Mid-mount adapter Polaris RZR PRO XP  

 

    Step 5  Install plow adapter (Pos.1).       

   Installing with original skid plate, use M8x16 bolts (Pos.8), M8x30 bolts (Pos.10)
   and Ø8/20 washers (Pos.11) for fastening. 

Installing with Iron Baltic skid plate, use M8x25 bolts (Pos.9), M8x30 bolts 
(Pos.10) and Ø8/20 washers (Pos.11) for fastening. Between adapter and front 
installation brackets install bushings (Pos.4). 

 

 
 

 
 

 
 
 
 



Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com  

 

mailto:sales@ironbaltic.com
http://www.ironbaltic.com/


03.12000 Mid-mount adapter Polaris RZR PRO XP 
 

 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 

IRON BALTIC OÜ 
Joa tee 17 

Vääna 76903 
Estonia / Europe 

 
 

+372 6 533 711 
sales@ironbaltic.com 

 
 

 
www.ironbaltic.com 

www.facebook.com/ironbaltic 

www.youtube.com/user/ironbalticltd 

 
 

 
 
 
 
 
 
 

mailto:sales@ironbaltic.com
http://www.ironbaltic.com/
http://www.facebook.com/ironbaltic
http://www.youtube.com/user/ironbalticltd

